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TEST REPORT DECLARATION

Applicant ! Electro Source LLC.
Manufacturer ! Hong Xiang Electronics Co., Ltd.

EUT Description Game Light Gun

(A) MODEL NO.  : PL-667
(B) SERIAL NO.  : F2004081801

(C) POWER SUPPLY : DC3V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Apr, 2004.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device.  The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. isassumed full responsibility for the accuracy and completeness of

thesetests. Also, thisreport shows that the Equipment Under Test (EUT) isto be
technically compliant with the FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Aug.11~16, 2004

Prepared by : /s, V]/{.L /

Elsa _Wu / Assistant

wer - éfgb \A)M/
Reviewer : ake Wang / Supﬂso.r
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. m Andix Technology (Shenzhen) Co., Ltd.
EMC #1414 4 A ¥

Stamp only f%[)ept. Report
Signature: D&/ﬁj/
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Approved & Authorized Signer :

Name of the Representative of the Responsible Party :

Signature :
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description . GameLight Gun
This report is about transmitter FCC ID and the
Receiver FCC DOC report please refer to AUDIX

Number ACS-F04254
Modulation Technique . DSSS
Range With -5dBi antenna :  >10m (~33ft) indoor
Model Number . PL-667
Applicant : Electro Source LLC.

1840 East 27th Street Vernon CA90058 USA
Manufacturer :  Hong Xiang Electronics Co., Ltd.

No0.52, Sang Nan Rd., Sang Jao Chang An Town,

Dong Guan City Guang Dong P.R.C.

Date of Test . Aug.11~16, 2004

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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1.2.Test Facility

Site Description
3m Anechoic Chamber . Certificated by FCC, USA
Registration Number : 90454
Aug. 15, 2003

3m & 10m Anechoic Chamber :  Certificated by FCC, USA
Registration Number : 794232
Mar. 15, 2004

EMC Lab. . Certificated by DATech, German
Registration Number : DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway
Aut. No.: ELA135
April. 22, 2004

Name of Firm :  Audix Technology (Shenzhen) Co., Ltd.
Site Location : No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industria Park,
Nantou, Shenzhen, Guangdong, China

1.3.Test Uncertainty
Conducted Emission Uncertainty = + 2.66dB
Radiated Emission Uncertainty = I 4.26dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.107, Tests to demonstrate
compliance with the conducted limits are not required for devices which only employ
battery power for operation and which do not operate from the AC power lines or contain
provisions for operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. |[Serial No. LastCal. |Cal.
Interval
1. |EMI Spectrum |HP 8591EM 3628A 00914 May 24,04 |1 Year
2. |Test Receiver |Rohde & Schwarz|[ESVS10  [834468/011 May 24,04 |1 Year
3.  |Amplifier HP 8447D 2944A07794 Mar.17,04 |1/2Y ear
4. |Bilog Antenna |Schaffner CBL6111C |2598 Jan. 13,04 |1 Year
5 |PC N/A 586ATX3 |N/A N/A N/A
6. |Printer HP Laserjet6P |SGCF019673 [N/A N/A
7. |RFCable MIYAZAKI 5D-2W 3# Chamber No.1  |[July 31, 04 |1/2 Year
8. |RFCable MIYAZAKI 5D-2W 3# Chamber No.2  |July 31, 04 |1/2 Year
9. |RFCable FUJKURA RG-55/U  |3# Chamber No.3 |July 31, 04 (1/2 Year
10. |RF Cable FUJKURA RG-55/U  |3# Chamber No.4 |July 31, 04 (1/2 Year
11. |Coaxia Switch|Anritsu MP59B M73989 May 27,04 |1/2 Year
12. |Spectrum Agilent E4407B MY 41440292 |May 24,04 |1 Year
13. |Amp HP 8449B 3008A 00863 May 24. 04 |1 Year
14. |Antenna EMCO 3115 9607-4877 Jun. 15,04 [1.5 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

EUT

(EUT: Game Light Gun)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1 TO 4 METERS

|
|
}73 METERS 4{
EUT
TURN TABLE| 98 M%TERS
GROUND PLANE
3.3.Radiated Emission Limit
FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 435
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 Local Oscillator:
114.0 dB(uV)/m (Peak)
94.0 dB(uV)/m (Average)
Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level (dB)uV = 20 log Emission level uVvV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.Game Light Gun (EUT)

Model Number . PL-667
Serial Number : F2004081801
Manufacturer : Hong Xiang Electronics Co., Ltd.

3.4.2.Support Equipment :  As Tested Supporting System Detail, in Section 1.2.

3.5.0perating Condition of EUT

1. Setupthe EUT asshown in Section 3.2..
2. Letthe EUT work in test mode (Tx (CH 1)/Tx (CH 2)) and test it.

3.6.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3

meters away from the receiving antenna, which is mounted on a antennatower. The

antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as

receiving antenna.  Both horizontal and vertical polarization of the antenna are set on

test.
The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24000MHz is checked.

Thetest mode (Tx (CH 1)/Tx (CH 2)) istested in Anechoic Chamber, and all the
scanning waveforms are attached in Appendix I.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253



3.7.Radiated Emission Test Result

PASS.

FCC ID: SC4PL667001
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The frequency range from 30MHz to 24000MHz is investigated.
Please see the following pages.

Date of Test : Aug.15, 2004 Temperature
EUT : Game Light Gun Humidity
Model No. PL-667 Test Mode
Test Engineer: Richzhy

Frequency Antenna

23.6C

56%

Tx (CH 1)

Cable Meter Reading EmissionLevel  Over Limits

Factor Loss Horizontal Horizontal Limits

MHz dB/m dB dBuv dBuV/m dB  dBuV/m

36.790 16.63 1.20 14.04 31.87 -8.13 40.00
109.540 11.29 2.09 18.76 32.14 -11.36 43.50
288.990 13.17 3.73 19.42 36.32 -9.68 46.00
590.660 18.78 6.08 10.16 35.02 -10.98 46.00
711910 2051 6.59 11.35 38.45 -7.55 46.00
882.630 22.02 7.28 10.38 39.68 -6.32 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/

(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253



FCC ID:SC4PL667001

page 3-5
Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 1)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
35820 11.34 1.19 19.51 32.04 -7.96  40.00
48.430 7.52 134 23.26 32.13 -7.87 40.00
109.540 9.56 2.09 20.11 31.76 -11.74 4350
590.660 19.00 6.08 12.98 38.06 -7.94  46.00
710940 21.16 6.50 12.46 40.12 -5.88  46.00
882.630 22.28 7.28 8.61 38.17 -7.83  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 2)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
36.790 16.63 1.20 12.92 30.75 -0.25  40.00
109.540 11.29 2.09 19.19 32.57 -10.93 4350
433520 16.71 4.89 11.59 33.19 -12.81 46.00
711910 20.51 6.59 9.99 37.09 -8.91 46.00
848.680 22.00 7.47 7.03 36.49 -90.51 46.00
882.630 22.02 7.28 10.67 39.97 -6.03  46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 2)
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading EmissionLevel  Over Limits
Factor Loss Vertical Vertica Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
35820 11.34 1.19 20.79 33.32 -6.68  40.00
48.430 7.52 134 22.91 31.78 -8.22 40.00
109.540 9.56 2.09 19.40 31.05 -1245 4350
590.660 19.00 6.08 13.34 38.42 -7.58  46.00
712.880 21.08 6.59 11.54 39.21 -6.79 46.00
737.130 21.14 6.74 1151 39.39 -6.61 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 1)
Test Engineer: Richzhy
Freqguency Probe Cable Meter Reading EmissionLevel Over  Limits Remark
Factor  Loss Horizontal Horizontal Limits

MHz daB dB dBuv dBuvV/m  dBuV/m dBuV/m
2465.000 28.17 3.25 25.34 56.76 -57.24 114.00 Peak
4930.000 33.13 4.71 18.22 56.06 -17.94 7400 Peak
2465.000 28.17 3.25 20.34 51.76 -42.24  94.00 Average
4930.000 33.13 471 9.22 47.06 -6.94 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Frequency Probe Cable Meter Reading EmissionLevel Over  Limits Remark

Factor  Loss Vertica Verticd Limits
MHz daB dB dBuv dBuvV/m  dBuV/m dBuV/m
2465.000 28.17 3.25 27.14 58.56 -55.44 114.00 Peak
4930.000 33.13 471 17.40 55.24 -18.76  74.00 Peak
2465.000 28.17 3.25 23.14 54.56 -39.44 94.00 Average
4930.000 33.13 471 9.40 47.24 -6.76  54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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Date of Test : Aug.11, 2004 Temperature : 24°C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 2)
Test Engineer: Richzhy
Freqguency Probe Cable Meter Reading EmissionLevel Over  Limits Remark
Factor  Loss Horizontal Horizontal Limits

MHz daB dB dBuv dBuvV/m  dBuV/m dBuV/m
2472.600 28.20 3.26 21.88 53.34 -60.66 114.00 Peak
4945.200 33.15 4.72 18.11 55.98 -18.02 74.00 Peak
2472.600 28.20 3.26 18.88 50.34 -43.66 94.00 Average
4945.200 33.15 4.72 10.11 47.98 -6.02 54.00 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Frequency Probe Cable Meter Reading EmissionLevel Over  Limits Remark

Factor  Loss Vertica Verticd Limits
MHz daB dB dBuv dBuvV/m  dBuV/m dBuV/m
2472.600 28.20 3.26 27.80 59.6 -43.74 114.00 Peak
4945.200 33.15 472 16.64 5451 -6.49 74.00 Peak
2472.600 28.20 3.26 18.80 50.26 -54.74  94.00 Average
4945200 33.15 472 9.64 47.51 -19.49 5400 Average

Remark: 1. All readings are Peak and Average values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253



FCC ID:SC4PL667001

page 3-10
® Shenzhen Science & Tnd. Park
Tel: N7Rh-2663940957
ALl Y _{SHENZHEN) CO., LTD Fax: 0755-26632877 -
Data¥#: 14 File}: Electro Source.EMIDate: 2004-08-15 Time: 18:15:57
EuLﬂﬂHﬂmﬁhﬂ
FCCIPARTY 18R
E bl
| ' :
40 | T y o i
— iz
i i
I .
i
S . - . .
] | a0 100 Ll 00 1
Frequency (MHD)
AUDIX TECHNOLOGY (SHENTHEN) €O, LID. (3# Chamber)
Trace:

Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL

Fu : Game Ligh Gun

M/M r PTi—-h67

Fower : NG 3V

Fnaineer: Richzhw

Comment : Temp:23.6"C Humi: 56%

WMexmay : Tw (CH 1}
: 110cm  1380deg

Page: 1

Over Tidmit Read Probhe Cable

Frag Tevel Timit Tine Tevel Factor T.088

MHz dBuvV/m dB dRuV/m dBuv dB di

1 36790 31.87 =8.13 40.00 14.04 16.63 1.20
7 108,540 32,14 -11.36 43.50 18.7¢ 11.29 2.09
3 ZRR.990 36.37 =9.68 46.00 19.42 13.17 3.73
4 590.660 35.07 -10.98 46.00 10.76 18.78 6.08
5 711.910 38.45 ~7.5% 46.00 11.35 20.51 6.59
6 892.630 39.68 -6.32 46,00 10.38 22.02 7,28
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® Shenzhen Science & Tnd. Park
Tel: 0755-26639485~7
" ¥ (SHENZHEN) cQ., 1.TD Fax: 0755-26632877

Datak: I3 File#: Electre Source.EMIDats: 2004-08-15 Time: 18:15:25
3anﬂﬁﬂmﬁhﬂ
| FCCPART [15R
| BB
| i 1 R
i j .
-'u]; { " i
1 2 3
J
o . |
30 s 10 AL SO0 100(

Frejpuency (WHz)

AUDIX TECHNOLOGY (SHENTHEN) 0., LTD. (3# Chamber)

Trace:

Condition:
FUT

Ref Trace:

FCC PART 156B 3m 2598FACTOR VERTICAL
Game Ligh Gun

M/ N PT.~a67
Power ne 3v
tnaineer: Richzhw
Comment Temn: ?23.6"C Humi ; 56%
Mamo Tx (CH 1)
120cm  Odeg
Page: 1
Over Tdamit Read Probe Cable
Freg Tevel T.imit Tine Tevel Factor Toss
MHz dBuV/m dB dBuv/m  dBuV dB dB
1 35.820 37.04 =7.96 40,00 19.57 11.34 1.19
4 48.430 32.13 =7.87 40.00 23.76 7.52 1.34
3 100.540  31.76 =11.74 43,50 20.11 9.56 2.09
4 KhaN.660 38.06 =7.94 46,00 12.98 19.00 6.08
Eolo710.840  40.12  ~5.88 46.00 172.46 21.16 6. 50
6 882,630 38,17 -7.83 46.00 8.61 22.28 7.28
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@ Shenzhen Science & Tnd. Park
Tel: 0755-203639495~7
AU ; T (SHENZHEN) €0, _LTD Fax: 0755-26632877
Datak: 13 File#: Electro Source.EMIDate: 2004-08-15 Time: 18:16:22
Leve (dBuVim)
i T
| FCC|PART 158
| BBl
. | ! g
40 | i Ty
1 | 2 3
o :
30 50 il ] 500 1000
Frejuency (MH:)

AUDIX TECHNOLOGY (SHENTHEN) Cho., LTD. {# Chambe)
Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL

R Game Ligh Gun
M/N PT—-667T
Power ne 3V
Traineer: Pichzahv
Comment. Temp:23.67C Humi:56%
Memao Tx (CH 23
120cm 180deg
Over T.Amit Read Probe
Frea Tevel Tamit Tine T.evel Factor
MEz dBuV/m dB dBuv/m  dBuv dB
1 36.790 30.75F -9.25 40.00 12.92 16.63
7 109.540  3I2.57 -10.93 4350 192.19 11.29
3 433,520 33.19 -12.81 46.00 11.59 16.71
4 711.910 37.09 -8.91 4d4&6.00 .99 20.51]
5 B48.680 36.49 ~9.571 46.00 7.03 22,00
) 882.630.-39.97 -6.03 46,00 10.e7 22.02
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m Shenzhen Science & Tnd. Park
Tel : 0755-26639495~7
(SHENZHEN) Q. , LTD Fax: 0755-26632877
bataf: ¢ Filef: Electro Source.EMIDate: 2004-08-15 Time: 18:16:5%3
oo LV (@PUYin) ——
FCCIPART 158
B
| ! |
40/ I o
! 1 ] R
i = | .3
nL ______
30 50 10e L] a00 1000
Frequency (WH:)
AUDEY TECHHOLOEY (SHENTHEN) CO., LT @# Chandra)
Trace: Fef Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL
RuT Game Ligh Gun
M/N PT-667
Power ne o3V
Fnoineer: Richzhw
Comment, Temn:23.6"C Humi :56%
Memo Tsx {CH 721
110cm Odeg
) Page: 1
. L Over Timit Read Probe Cable
Frea Level Timit Tine Tevel Faotor Toss
MHz dBuV/m dB dBuV/m dBuv dB dB
I 35.820 33.37 -6.68 40.00 20.79 11.34 1.19
7 48.430 31.78 -8.272 40.00 272.91 7.52 1.34
3 108.540 31.05 =12.45 43.50 19.40 9.56 2.09
4 590.660 38.42 =7.58 46.00 13.34 19.00 6£.08
5 712.880 39.21 -6.79 46.00 11.54 21.08 6.59
6 737.130 39.39 -6.61 46.00 11.51 21.14 6.74

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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AUDIX Technalegy (Bhenzhen) Co. Ltd,

MNo. 6, Ke Feng Road, Bleook 53,

Zhenzhen Science & Industry Park
Nantouw, Shenzhen, Suangdong, China
Fax:+86-785-26532877

Tal:+86-755-25632496

page 3-2

Dar

af: 34

File#f; C:\EMI TEST DATA\E\Elecrro Zource.ENI
120 Level [dBuV/m) Date: 2004-08-11 Time: 18:06:27
B T H T H
: i ? ! ;
[ i : | i ; W
...... . - [ X i
i - § - Ww,%m S : S o ; ,,,,,, s, y S ‘,W ;
- | o i N, ECC PART {5(FEAK]
‘ ; : i -BdB
5D marmjw ne L A S mm o _
H R E H
é | %5
- ST F——— — S
; : i
- g :
| g e %
; :
0 1000 4400. 7800, 1T200. T4600. 18000
Frequency [MHz)
Sice 1# Chember
Condition FCC PART 1S(PEAK] 3m 3115 FACTOR HORIZCHMTLL
EUT Game Light Gun
W/N FL-667
Fower r DC3W
Test Engineer : Richzhy
Test Cormuent Temp:24"C Himi:56s%
Hemo Tx {CH 1)
Over Limit Read Proke Cable
Freg Level Limit Lire Level Factor Loss Remark
MHz dBuW/m dB dBuv/m  dBuV dE dEb
1 2465.000 56.76 -57.24 1i4.00 25.34 28.17 3.25 Peak
z 4930.000 56,06 -17.94 %74.00 18.22 33.13 4.71 Feak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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15 AR M )

Mo,

6, Ke

ALK Tennolégy {(Shenzhen) Ce, Lid,

Feng Road, Elock 52,

Shenzhen Science & Industry Park

Nantou,

Shenzhen,
Tel:+86-755-26639486

Guangdong, Chins

Fax:+86-755-25632877

Daca#: Sa Filef: C:VEMI TEST DATAVE\Electro Source.ENT
IzﬂlﬁVﬂ[dHuVIm] Date: 2004-08-11 Time: 18:06:27
] |
o
]
| 1 | L |
(41 - e S S— N T i+ ommnins
: FEC PART: 158{AY)
2 ; -Gl
e i N S— —
;
o : : |
1000 4400. 7800. 11200. 14600. 18000
Frequency [MHz)
Jite i Chamber
Condition FCC PART 15B(AV) 3m 3115 FACTOR HORIZOWTAL
EUT " Game Light Gun
M/ : PL-6G7
Pouwer DC3V
Test Engineer Richzhy
Tezt Comment Temp:24"C Himi:56%
Hewo T=x (CH 1)
Oyer  Limic Read Probe Cable
Freg Level Liwic Line Level Factor Logs Remark
MHz ABuW/m dE dBuV/m dBuv dE dB
1 2465.000 51.76 -42.24 94.00 20.34 28.17 3.25 lverage
4930.000 47,06 =-6.94 54,00 9,22 33.13 4,71 Average
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(53 SR CRY) F L %

ALIDIX Teshnalégy (Shenzhen) Co. Ltd,

No. 6, Ke Feny Road, Block 5z,

Shenzhen Science £ Industry Park

Mantou, Zhenzhen, Guangdong, China
Tel:+86-755-266394596 Fax:+06~755-26632377

Dataf: 33 File#: C:VEMI TEST DATIVE\Electro Source ,EMIT
120 Level {dBuV/m} Date: 2004-08-11 Time: 19:611:31
i - N
. . ménmw. S SR .
! i : i
: i H
: | ; :
| I— - — e T .. o s + s S "
|
" i AT j FCE PART 15IPE&AK).
i : L hdB
Eu - ,1 J— : ZM : S SN ST f
S I S SN SR N S B
' g i
o i :
9 To00 3900, 7800, 11200, 4600~ 18000
Frequency (MHz)
Site 1§ Chanber
Condition : FCC PART 15(PEAK) 3w 3115 FACTOR VERTICXL
EUT : Game Light Gun
M : PL-€67
Power : DC3V
Tezt Engineer : Richzhy
Test Comment : Temp:24"cC Himi: 56%
Merno 1 Tx (CH 1)

Over  Limit Read Probe Cable

Freq Level Limit Line Lewvel Factor Loss Ramark

HHz dBuV/m dB dBuV/m  dEuv db dE

1 £465,000
2 4230.000

368.56 -55.44 114.00 27.14 23.17 3.25 Paak
55.24 -18.76 74.00 17.40 33.13 4,71 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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ALUDIX Tacrnelogy (Shenzhen) Co. L,
No. 6, Ke Feny Road, Block 52,
Shenzhen Secience £ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-T55-26835486 Fax:+5356-755-25632877

page 3-2

Dataf: 35 Fileffz C:\EMI TEST DATA\E\Electro Source.ENT
120 Level [dB;Jme] Date: 2004-08-11 Time: 18:01: 71
;
e | f % e
j ; i g
H H
. : [ ) ISR S
60 @m S LA— B R— P : .
. 5 ; {CC PART! 15B{AV)
2 i : : -bd3
:mmm s —— | e
| | ' |
% : 5 : |
¥ | 3
0 1000 4400. 7800. T1200. 14600, 18000
Frequency (MHz]
Jite 1# Chamber
Condition FCC PART 15B(&W) 3m 3115 FACTOR VERTICAL
EUT 1 Game  Light Gun
M/ PL-&67
Fower DC3V
Tesr Enginestr Richzhy
Test Corausent Tewp:24"C Himi:56%
Mewo Tx (CH 1)
COver Limit Rear Probe Cable
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuV/m dB dBuV/m dBuv dB dB
1 2465.000 54.56 -35.44 54,00 23.14 2&§.17 3.25 Average
2 4930,000 47.24 -6.76 S4.00 9.40 33.13 4,71 Average
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AUDEX Tecnnolegy (Ghanzhen) S, Lid,

Mo. 6, Ke Feng Road, Elock 52,

Shenzhen Science £ Industry Park

Hantou, Shenzhen, Guangdong, Ckinas
Tel:+56-755-26639426 Fax!+86-755-26632577

DataHd: 37 Filef: C:\EMI TEST DATAV\E\Electro Source.ENT
120 Level [dByVIm] Date: 2004-08-11 Time: 18:17:42
: T T : i ? ;
! i : i
. ( i
! ; ! !
: |
: | |
S . . ’ i FUC PART T5(PEAK)
. . ; . __-GdB
et . L i ‘ Do L
: z ‘ . [
. i
s £
g £
] %
0 To00 44100 7800, 71200 T4600. 18000
Frequency [MHz)
Site 1 1# Chanber
Condition i FCC PART 15(PEAK) 3m 3115 FACTOR HORIZOMTAL
EUT : Game Light Gun
M v PL-&67
Power Hamleschtl
Test Engineer : Richzhy
Test Comment @ Temp:24"C Himi: 56%
Herao v Tx ICH 2}

Crer Limic Fead Prohe Cable
Freo ‘Level Limit Line Lewel Factor Loss Remark

HHz dBEuV/m dB dBuV/ra dBuv B aE

1 2472 600 53,34 -€0.66 114,00 21.88 28.Z0 3.Z6 Paak
Z 4945.200 55.88 -185.02 74.00 1g9.11 33.185 4.72 Feak
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{5 IERLL RN P 2D

ALIDIX Tecsnolegy (Shenzhen) Co. Lid,

MNo. &, Ke Feng Roamd, Block 52,

Shenghen Science £ Indugtry Park

Nantou, 3henzhen, Guangdony, China
Tel:+86-755-26039496 Fax:+36-T55-26632877

Dacvak: 39 Filef: C:\EMI TEST DATA\E\Electro Source.ENT
29 evel (dBuV/m) Date: 2004-08-11 Time: 18:17-42
| | | /
L
: | %
i FCC PART: 158jaY)
2 : L BB
w . ST S— ; _ — ,N..............;j. s N
; , ; ;
: i
o
0 1000 4400, 7800, 11200. 14600, 18000
Fiequency [(MHz}
Hite : 1# Chamher
Condition + FCC PART 15B(AV) 3m 3115 FACTOR HORIZONTAL
EUT ¢ Game  Light Gun
MM i PL-667
Power : Dasv
Test Engiacer . Richzhy
Tast Comrent : Tewp:zZ4"C Himi:56%
Hewma T (CH 29

) Over  Limit Reacd Probe Cable
Fregq Level Limit Line Level Factox Loss Remark

MHz dBuV/m dB dBuV/m  dBuv dB iiB

1 2472 .600 S0.34 -43.66 94.00 1§.58 2G6.20 3.26 Average
z 4945,200 47.98 -6.,02 54.00 10.11 33.15 4.7z Aversage

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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18 M CIR Ay 8D

AL X Tennaksgy {Shenzhen) Go, Ltd.

MNo. 6, Ke Feng Road, Block 52,

dhenzhen Science £ Indu=stry Park

Mantou, Shenzhen, Guangdong, China
Tel:+06-755-28639496 TFax:+86~755-26632877

Datad: 3a File#: C:\EMI TEST DATMVE\Electro Source.EHI
120 Level [dBuY/m) Date: 2004-08-11 Time: 19:20:26
1 %
JE—— . wv ngww Ww w .
: § i i -
- _— 5 ’ e FEL PART 15(PEAK]
A S
S R S W . E
1] E ,,Mé:.m 5 ! . S S— oo i e ; JUS——
- T e
: 2
o
u 1000 4400, 7800, 11200. 14600, 18800
o Frequency [MHz)
Fite + 1§ Chawber
Condition i FCC PART 15(PEAK) 35m 3115 FACTOR VERTICAL
EUT : Game Light Gun
WS + PL-6E7
Power s DC3IV

Test Engineer : Richzhy
Test Comment 1 Tewmp:24"C Himi:56%
Mewa : : Tx (CH 2)
Over Liwie Read Prohe Cshle
Freqg Level Liwic Line Level Factor Lo=ss Remark

MHz dBu¥/m dB ABuUV/ dBuv [=):] dB

1 2472.600 59.26 -54.74 114.00 27.80 28.20 i.26 Peak
z 4245.200 54.51 -19.49 74.00 16.64 33.15 4.72 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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AULEX Tecnnolgly (Shenzhen) Sc. Lid,

Mo. 6, Ke Feng Foad, Elock 52,

Jhenzhen Zcience ¢ Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+B6-7S5-26639456 Fax:+B86-755-26632577

Data#: 40 Fileff: C:\EMI TEST DATA\E\Electro Bource, EMI
120 Level (dBuV/m) Date: 2004-00-11 Time: 18:20:26
: ! : T
: J ;
é ] : :
- doe 4 i
: 2- : é l
BO | | e ’ S [E— - WWW - : m R r——
: ; — _ ECC PAR T 15BIAY]
: ¢ 2 : -6dB
§ ; ; _ I —— T é .
E é 4+ } e
; g
: .
0 ] : § ; :
1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
dice : 1ff Chamber
Condition ¢ FCC PART 15B{AV) 3w 3115 FACTOR VERTICAL
EUT 1 Game Light Sun
uN : PL-GR7
Power 1 DC3V
Test Engineer : Richzhy
Test Comment i Temp:z4"C Himi:S6%
Memo ¢ T (CH 2)

Over Limit Read FProhse Cable
Freqg Level Limit Line Lewvel Factor Logs Remark

NHz dBuV/m dB dBuV/m  dBu¥ dB B

1 247z .600 50.26 -43.74 94,00 1§.80 Z&.2Z20 3.26 Average
z 4545.200 47.51 -6.49 54.00 9.64 33.15 4,72 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253



4. 6dB BANDWIDTH MEASUREMENT

4.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

FCC ID:SC4PL667001

page 4-1

Item [Equipment |Manufacturer [Model No. |Serial No. Last Cal. |Cadl. Interval
1. |Spectrum |Agilent E4407B MY 41440292|May 24,04 [1Year

2. |Amp HP 8449B 3008A00863 (May 24,04 |1 Year

3. |Antenna |EMCO 3115 9607-4877 |Jun.15,04 (1.5Year

4. |HF Cable [Hubersuhne |Sucoflex104 |- May 24,04 |1Year

4.2.Block Diagram of Test Setup

EUT

(EUT: Game Light Gun)

4.3.Specification Limits (815.247(a)(2))
The minimum 6dB bandwidth shall be at |east 500kHz.

4.4.0Operating Condition of EUT

1. Setupthe EUT asshownin Section 4.2..
2. Letthe EUT work intest mode (Tx (CH 1)/Tx (CH 2)) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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4.5.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. Power onthe EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antennatower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antennais used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 6dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 6dB.

4.6.Test Results
PASSED.

The testing data was attached in the next pages.

Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 1)/
Test Engineer: Richzhy Tx (CH 2)
Channel. Frequency 6dB Bandwidth
1 2464.800MHz 890KHz
2 2742.400MHz 900KHz

Reviewer: &/&L 7/\‘)‘“""’ j/
(0

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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ALIDIX Teennulogy (BRenzhen Co. Lid
MNo. 8, Ee Feng Road, Block 52,
dhenzhen Science & Industry Park

Nancou, Shenzhen, Guangdong, China
Tel!+35-755-26639498% Fax:+36-755-25632577

Data#: 58 File#: C:ZEKI TEST DATA\E\Electro SZource.EMI
60 Level [dBu¥/m) Date: 2004-08-16 Tire: 18:29:45
S R
JJIVLW.‘"‘MMN
j
3[' [ i . e [USPRIIRS B W —
: : :
i %
e : | S S "
% _ i
i é‘ 5
; : i
i M i i
1) : ¢ }
2464 2464.4 2464 8 24652 24658 2466
Fiequency (MHz)
Zite 1# Chamber
Condition FCC PFALRT 15(FEAK) 3m 3115 FACTOR HORIZOWTAL
EUT Game Light Gun
H/N PL-667
Fouwer DC3v
Test Engineer Richzhy
Test Comwent : Temp:24"C  Himi:S56%
Heto ;o Tx [CH 1)
Tver Limit Read Probe Cghle
Freq Lewvel Limitc Line Level Factor  Loss Remark
MHz dBuv/m dB dBuV/m dBuv dE 4B
1 2464.530 49.78 -64.22 114.00 15,36 28.17 5.25 Peak .
2454500 54,79 -55.21 114,00 23.37 Z8.17 3.25 Peak
3 2465.420 43.91 -65.09 114.00 17.49 28.17 3.25 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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ALK Teennology (8henthen) Co. L,
No. 6, Ke Feng Rosd, Elock 52,
Shenzhen Science & Industry Park

Nantou, Zhenzhen, Guangdong,
Tel:+36-755-26639456

China
Fax:+86-755-265632877
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Dataff; 57 File#: C:\ENMI TEST DATAVE\Electro Source.ENI
- Level {dBu¥ /m) Date: 2004-08-16 Time: 18:24:26
| ’ 1 JI ! H i
. : 2 ; E
:
. L~ : ﬁh‘k\ﬂ:
wwwww ; SO m-”r; . wm“[‘\"v‘, . -
: ; "
oy i - ; T
. i
35 [onvwon s . wwm - .MMQW.‘ . : g s
; |
H i H
| :
! ! ; :
o : I ] :
2471.4 2471.8 24722 2472 6 2473 2473.4
Frequency [(MHz)
gite 1# Chawber :
Conditiaon FCC PART 15 (PEAK] 3m 3115 FACTOR HORIZOMTAL
EUT Gatae Light Gun
WA FL-G&7
Pager DC3Iv
Test Engineer : Richzhy
Test Cormment Temp:24"C Himi:56%
Mera Tx (CH 2)
Cver Limic Read Prohe Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuW/m dBE dBuV/m dBuW dE dB
i 2472 .130 ESe.03 -57.97 114.00 &4.57 &8.Z0 3.26 Peak
2 z47z.%00 61.99 -52.01 114.00 30.53 28.:z0 3.26 Pesk
3 2473.030 E56.09 -57.21 114.00 2z4.63 28.Z0 3.26 Peak
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5. PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item [Equipment  |Manufacture [Model No. |Serial No. LastCal. |Cd. Intervad
r
1. |Spectrum Agilent E4407B MY 41440292 |May 24,04 |1Y ear
2. |Amp HP 8449B 3008A00863 |May 24,04 |1Year
3.  |Antenna EMCO 3115 9607-4877  |Jun. 15,04 |1.5Year
4. |HF Cable Hubersuhne [Sucoflex10 |- May 24,04 |1Year
4
5. |Power meter |HP 436A 2016A07891 |NCR -
6. |Power Sensor |[Agilent 84382B My41090514 |May 24,04 |1Year
5.2.Block Diagram of Test Setup
Sensor Power Meter
EUT 8481D 436A

(EUT: Game Light Gun)

5.3.Specification Limits (815.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is: 1Waitt. (30dBm)

5.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 5.2..
2. Letthe EUT work in test mode (Tx (CH 1)/Tx (CH 2)) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT isviathe power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity X 569
Model No. PL-667 Test Mode Tx (CH 1)
Test Engineer: Richzhy
Frequency Reading CableLoss  Poer Density Limit
dBuv dBm dBm dBm
2464.800MHz -21.57 0.2 -21.37 30.00
Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity X 569
Model No. PL-667 Test Mode Tx (CH 2)
Test Engineer: Richzhy
Frequency Reading CableLoss  Poer Density Limit
dBuv dBm dBm dBm
2472.400MHz -21.46 0.2 -21.26 30.00

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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6. BAND EDGESMEASUREMENT

6.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |Manufacturer [IModel No. |Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [May 24,04 |1Year

2. |Amp HP 8449B 3008A00863 [May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  |[Jun. 15,04 |1.5Year

4. |HF Cable |Hubersuhne |Sucoflex104 |- May 24,04 |(1Year

6.2.Block Diagram of Test Setup

EUT

(EUT: Game Light Gun)

6.3.Specification Limits (815.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

6.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 6.2..
2. Letthe EUT work intest mode (Tx (CH 1)/Tx (CH 2)) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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6.5.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT isset 3
meters away from the receiving antenna, which is mounted on a antennatower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Horn antennais used as receiving antenna.

Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency
span including 100kHz bandwidth from bank edge.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253
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ALK Teonnology (Shanzhen) Co. Lid

No. 6, Ee Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Zhenzhen, Guangdong, China
Tel:+86-755-26635496 Fax:4+B6-755-26632877

Dataf: 69

8D Level (dBuY/m)

Fileff: C:“ENT TEST DATA\E\Electro

Source.EMT

Date: 2004-08-16 Time: 20:37:15

a — — g
40| - .
P ot AR i AR i PNt | st
v 2350 2374.56 239912 2423. 1] 2448.24 2472.8
Frequency (MHz) *
Jice 14 Chamber
Condition 3m 3115 FACTOR HORIZONTAL
EQT Game Light Gun
MM PL-66&7
Pouerx DC3IV
Test Engineer Richzhy
Test Comment ; Temp:24tC Himi:5R%
Hemo Tx (CH 1)
Over Limit Read FProbe Cable
Freg Lewel Limic Line Lewel Factor Loss Remark
NHz dBuW/m dB dBuW/m  dBuv db dE
2399.900 2B8.96 ———-== —————e 3z.68 2Z&.07 3.21 Peak
2 Z2400.,000 E8.891 ——cren wmmen- 32.83 25.07 3.21 Peak
2464.820 56,25 —--=mm memmene 59.61 2&.19 3.25 Peak
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AUDIX Teennultgy {Sherzhen) Co. Lid.

No. 6, Ee Feng Road, Biack 5z,

Zhenzhen Science & Industry Fark

HNantou, Shenzhen, Guangdong, China
Tel:+86-755~26639495 Fax:+B86-755-26632877

Dataff: oF Fileff: C:\EMI TEST DATAVE\Electro Source.ENT
80LevelldBthn] Date: 2004-08-16 Time: 20:22:14
!
e o - f
i i ; : i
i ' H :
| i ! :
- fumen I e i I - : i -
- .. i 5 :
; ! e
40 JR— - ; TR ST p—— : T JR— [ w.m
'wx,vwg M\WWWWMMMWMM o)
2 - : e . SN ; S ; ; —
i < | | | |
e ‘ : ; :
H : i
i : !
0 % ; : i : -
2469.9 239592 2521.94 2547 96 2b73.98 2600
Frequency [MHz)
Site 1§ Chanber
Condition : Swm 3115 FACTOR HORIZONTAL
EUT : Game Light Gun
M/ : PL-667
Power : DC3V
Test Engineer : Richzhy
Test Comment : Temp:zZ4'"c Himi:56%
Hewn o T= (CH 2)
Over Limit Readd FProhe Cable
Fregq Lewel Limit Line Level Factor Loss Remark
HHz dBu¥,/m dB dBuVim dBuy db B
1 2472.370 B2.7H ———m—m —m—mee 31.249 Z8.21 3.26 Peak
2 2483.500  35.75 —-—--m ——oeeo 4.25 ZB.23 3.27 Peak
3 Z483.600 35,75 ==woen - 4.25 28.23 3.27 Peak
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7. POWER SPECTRAL DESITY MEASUREMENT

7.1.Test Equipment
The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |Manufacturer [IModel No. |Serial No. Last Cal. |Cal. Interval
1. [Spectrum |Agilent E4407B MY 41440292 [May 24,04 |1Year

2. |Amp HP 8449B 3008A00863 [May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877  |[Jun.15,04 |1.5Year

4. |HFCable |Hubersuhne |Sucoflex104 |- May 24,04 |(1Year

7.2.Block Diagram of Test Setup

EUT

(EUT: Game Light Gun)

7.3.Specification Limits (815.247(d))

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8dBm in any 3kHz band.

7.4.0perating Condition of EUT

1. Setupthe EUT asshownin Section 7.2..
2. Letthe EUT work intest mode (Tx (CH 1)/Tx (CH 2)) and test it.

7.5.Test Procedure

EUT and its simulators are placed on aturn table, which is 0.8 meter high above
ground. Power on the EUT and let it work normally, we use a keyboard test soft ware,
let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antennatower. The antenna can be moved
up and down between 1 meter and 4 metersto find out the maximum emission level.
Horn antennais used as receiving antenna.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 3kHz RBW and 30kHz VBW, set sweep time = span/3kHz.
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7.6.Test Results
PASSED.
The testing data was attached in the next pages.
Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 1)
Test Engineer: Richzhy
Frequency Reading Power Density Limit
dBuv dBm dBm
2464.7843MHz 49.97 -57.03 8.00
Remark:

Formulas used to calculate Power Density.

Using the relationship between field strength and RF power into an isotropic
transmit antenna:

P(Watts)= (E(V/m) x D: meters)?/ 30G D=Distance

Antennagain = -5dBi

G(numeric) = 10"(G(dBi)/10) = 10’(-5dBi/10) = 0.32

69.38dBV = 0.0029444216V/m

P(Watt)= (0.0029444216V/m x 3m) ?/ 9.6 = 8.1277673 x 10°®

10*log 8.1277673 x 10°x 10°=-20.9dBm

Reviewer: &/&L 7/\‘)‘“""’ j/
(/

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04253



FCC ID:SC4PL667001

page 7-3
Date of Test : Aug.15, 2004 Temperature : 23.6C
EUT : Game Light Gun Humidity : 56%
Model No. PL-667 Test Mode Tx (CH 2)
Test Engineer: Richzhy
Frequency Reading Power Density Limit
dBpv dBm dBm
2472.3843MHz 47.08 -59.92 8.00
Remark:

Formulas used to calculate Power Density.

Using the relationship between field strength and RF power into an isotropic
transmit antenna:

P(Watts)= (E(V/m) x D: meters)?/ 30G D=Distance

Antennagain = -5dBi

G(numeric) = 10"(G(dBi)/10) = 10’(-5dBi/10) = 0.32

69.38dBV = 0.0029444216V/m

P(Watt)= (0.0029444216V/m x 3m) ?/ 9.6 = 8.1277673 x 10°®

10*log 8.1277673 x 10°x 10°=-20.9dBm

Reviewer: &/&L 7/\‘)‘“""’ j/
(/
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% Agillent  19:09:18 Aug 18, 2004 L ‘---Peak Search
FLIC PART 1S(PEAKY {-6dB) 3115FACTOR HORIZONT  Mkrl 2.4647843 GHz
Ref -10 B #Atten B dB -57.083 dBm
#Peak Meas Tools
Log *—ll
10
dG / Next Peak
Marrer . Next Pk Right
2454784300 GHZ 4, | __
Ly @%WW} Wﬁ’\\ Next Pk Left
— wﬁhvﬂ .
ML W2 :
53 FCMMRMJ — Min Search
RA .
Pk-Pk Search
Canter 2.465 GHz Span 30% kHz f‘o{%
aRes BH 3 kHz __ YBH 30 kHz #Sweep 100 s (461 pts) i

Undefined header

———
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i Agilent  19:02:42 Aug 16, 2004 L Peak Search
FCC PART 15(PERK) (-54B) 3115FACTOR NORIZONT  Mkrl 2.4723343 GHe
Ref —18 dBm #Htten B dB -59.92 dBm
#Peak Meas Tools:
Log x|
18
dB/ Next Peak
v Next Pk Right
—Manker— g
2472384300 GHZ : _
-t QZ:H;\{“B%W/ A Wmm Next Pk Left
ML u2 WS T RV .
53 FLpo VWJ Min Search
AR .
Pk-Pk Search
Center 2472 GHz Span 3@@ kHz 1”3{3
#Res BW 3 kHz WYBH 360 kHz #Syeap 190 5 (401 pts)

|Undefirﬁd header
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8. DEVIATION TO TEST SPECIFICATIONS
(None.)
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Y o Shenzhen Science & Tnd. Park
Tel: 0755-26639495-7
Al : Y (SHENZHFN). CO.., LTD Fax: 0755-26632877 -

Data#: 2 File#: Electro Source.EMIDate: 2004~08-15 Time: 11:29:0%
Levd (dBuVin) I
ot i - = . B
| FCC PART 158
O
- -
A p— I .
|
I P! ]M]!\JHJL,‘L-N l"
H! ) N
|
: } . A S
U2 24 ne: 612 #06 Loog
, Frequency (WMHD)
ATDIX TECHNOLOGY (SHENZHREW) CO. LTD. (3% Chamher)
Trace: Ref Trace:

Conditicn: FCC PART 15B 3m 2598FACTOR HORIZONTAL

FOT : Game Ligh Gun

M/N : PT—-667

Power T DGR3V

Frnagineer: Richzhv

Comment @ Temb:23.6"C Humi:56%
Memo : Tx (CH 1)
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& Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
AU _ ¥ (SHENZHEN) CO.. TLTD. Fax: 0755-26632877

I

Datak: File#: Electro Source.EMIDate: 2004-08-15 Time: 11:27:52
HI-MB‘UM - .
;'
|
FCC PART 153~
-6HB.
S— ’
W [] - |
Bl i T
I d l 1 Ll Lo L ha I{I’V“‘M-p ;
M ' MW‘M T ‘
Y30 124 A1 612 £06 1000
Frequency (WHz)
AUDLX TECHNOLOGY (SHENZHEN) CO., LD, (3# Chambey)
Trace: Ref Trace:

Condiftion: FCC PART 15R 3m 2598FACTOR VERTICAL

gt : Game Tigh Gun

M/N : PT-667

Power : NDCO3VY

Fnaineer: Richzhwv

Comment. 1 Temn:?3.6"C Humi: 56%
Memo : Tx (CH 1}
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- 0 Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7 '
Y (SHENZHEN) CO., LTD Fax: 0755-26632877

Datat: 3 File#: Electro Source.EMIDate: 2004-0B-15 Time: 11:30:27

FCC PART 158

e

; —6B-

' L 1

m! ] - i o

I I 1 fl j,:ng.,r 1

' 1 I Il | b k 14 ™

| b ot

AN gl S il

! " :

0 3 I i 418 612 806 Loon
Frequency (hHz)
AUNIX TECHNOLOGY (SHENZHEN) CO., LTE. (3% Chambe)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL
FUOT : Game Ligh Gun

M/ N : PT-667

Power : DCO3Y

Frnaineer: Richzhwv

Comment. @ Temn:23.6"C Humi:56%

Memo : Tx (CH 2)
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A © Shenzhan Science & Tnd. Park
Tel: 0755-26639495~7
AU J Y (SHENZHEN) CO. . LTD Fax: 0755-26632877

Data#: 4 File#: Electroc Source.EMIDate: 2004-08-15 Time: 11:31:39
o LV (4Bu Vi | | A
| | |
|
| FCC PART 158 |
- - 64B |
, A
4 rw_.wm,..!- -
! | o
;,‘ i 1 N ||| ﬂ N i dl’l s..!‘l“‘v 'I'Li'h'i
w S
B ‘l' W\ﬂﬁ“jﬁww e
; |
ﬂ3ﬂ d d1% €12 B0é LIt
Frequency (WH:)
AVYDLY TECHNOLGGY (SHENYHENR) CO., LTD. (@## Chambea)
Trace: Ref Trace:

Condition: FCC PART 15R 3m 2598FACTOR VERTICAL

T : Game Ligh Gun

M/N : PI.-667

Power : D3V

Frnginear: Richzhw

Comment. 1 Temn:23.6"C Humi: 56%
Memo : Tx (CH 2y
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(B S FHLCRY) IR 2 5

ALIDIX Tacanololy {Shanzhen e, Lid

MNo. &, Ke Feng Rosd, Block 5z,

3henzhen Zcience & Industry Park

Nantow, Shenghen, Guangdong, China
Tel:+86-755-26639498 Fax:+86-755-26632577

Dataf: 26 Filef: C:\EMI TEST DATL\E\Electro Source, EMI
120 Level [dBuV/m) Date: 2004-08-11 Time: 18:06:27
- I f E i
|
.
. e S
; | , [
Do . o FLC PART 1H(PEAK]
; ' T edn
S N [ T "‘J“M
. S
i ;
:
; |
:
. j |
03000 2400 7300, 11200, 14600 18000

Frequency (MHz)

Site : 1f Charnber .
Condition : FCC PART 15(PEAK} 3Sm 3115 FACTOR HORIZONTAL
EUT : Game Light Gun

M/ : PL-RA&7T

Fower L DCAV

Test Engineer : Richzhy
Test Comwent . Temp:zZ4'"C Himi:56%
Metno 1 Tx (CH 1)
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AUBIX Teeanolisy (Shenzhen) Ge,,Ltd,

Mo. 6, Ke Feny Foad, Block 52,

Fhenzhen Science &€ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-26659495 Fax:+B86-755~26632877

Dataf; 25 File#i: C:3EMI TEST DATA\E\Electro Source.ENT
120 Level [dBuV/m] Date: 2004-00-11 Time: 18:01:31
L |
M: ; o N [RUSSS— E—— s e S— s g Ep—
! i T :
: H H :
,,,,,,, i : . o fosssins : FGE PABT 1SIPEAK)
: i : ! : , -bidB
50 E ,m»mmn»ﬂvmm»ﬂmhﬂﬁw’“{hm“*““fﬂf
. wMLMﬁ qumW*J"NJAﬁWﬂ ! é |
< ?
: | _
: : : | : :
93500 2400, 7800, T9200. 4600, 8000
Frequency [MHz]
Hite i Chamher
Condition FCC PART 15(PEAK] 3m 3115 FACTOR VERTICAL
EUT Game Light Gun
HA i PL-66&7
Powex t DC3V
Tezt Engineer : Richzhy

Te=zt Comment
Hemo

i Tewp:24"C

Tx (CH 1}

Himi:56%
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(5B AE RN R )

AULHX Tecnoltigy (Shenzhen) Co, Lid,

Wo. 6, Ee Feng Foad, Block 52,

Shanzhen Science & Industry Park

Mantou, Shenzhen, Guangdond, China
Tel:+86-755-28635426 Fax:+86-755-26632577

Iavaf: 27 Fileff: C:\EMI TEST DATA\EVElectro Source,ENI

120 Level [di u¥/mj Date: 2004-08-11 Time: 18:17:42

!

. _ N FOC PART 15(PEAK)
_ : ' GdB

et

; ; H . ;
0 1000 4400. ¥800, 11200. 14600. 18000
Frequency [MHz)
Site 1 1# Cheanber
Conditcion : FCC PART 15(PEAK) 3m 3115 FACTOR HORIZOMTAL
EOT i Garwe  Light Gun
MW i PL-687
Power + DC3V
Tesr Enginser @ Richzhy
Test, Comment ; Temp:24"C Himi:56%
Memo : Tx (CH 2)
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15 B CR Y T R 2 )

ALURIX Teinology (Shenzhen) So. Lid,

No. &6, Ke Feng Road, Block 52,

Jhenzhen Science ¢ Indusvtry Park

Nantou, Zhenzhen, Guangdong, China
Tel:+B86-755-2663949¢6 Fax:+86-755-26R32277

Dataff: 8

120

Filef: C:YVEMI TEST DATAVE\Electro Source.ERI

Level [dBuV/m)

Date: 2004-08-11 Time: 18:20:26

i

v E SR S [ —— LR, — X S—

e . FCC PART 15(PEAK]
! : -6dB

60

H

et

| _;

a0 2400, 7800, T9200. 14500, 8000
Frequency [MHz)
Jite 18 Chamber
CTonditicn FCC PART 15(PEAK]} 3m 3115 FACTOR VERTICLL
EUT ¢ Game Light Gun
M/ : PL-6B7
Fower DC3VW
Test Engineer Richzhy

Tesr Comment
Wemo

Temp:24"C Himi:Se%

s Tx (CH 2)
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15 A A RN R B

AR Teohnokogy {Shanzhen) o, L

Mo .
dhenzhen Science &

S,

Hantou,

Shenzhen,
Tel:+B6-755-26639498

Ke Feng Road, EBlock 52,

Industry Fark
Guangdong, China
Fax:+86-750-26632077

Data#: 49 File#: C:YEMI TEST DATAVEWElectro Source,ENI
120 Level [dBu¥/m) Date: 2004-08-11 Time: 20:02:13
! f ’ s
b :
- :
! EGC PART 15{PEAK])
: : : -bdB
Bﬂ vmm..mﬂ FERUPR: SR
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JRRUHR S

0 18000 19200. 20400. 21600. 22800 24000
Frequency {MHz]
Gite 1# Chamber
Condition FCC PART 15(PEAR) 3m 3J115FACTOR HORIZONTAL
EUT Game Light Gun
M/N FL-667
Fower DC3V
Test Engineer Richzhy

Test Conment
Hemg

Temp:23"C

TxiCH 1)

Hurei: 54%
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ALIDIX Tecanulogy (Shenzhen) Co. Ltd,

No. 6, Ke Feng Road, Block 52,

SJhenzhen Science & Industry Park

Nantow, Shenzhen, cuangdong, China
Tel:+86-755-2663940¢ Fax:+86-755-28632877

Dataff; 50 File#f: C:\YEMI TEST DATAVEV\Electro Source,EMI

120 Level (dBuV./m) Date: 2004-08-11 Time: 20:07:13
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Frequency [MHZ)
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EUT 1 Geme Light Gun
M/ : PL-667
Fower : DC3V
Test Engineer @ Richzhy
Test Commeac @ Tewp:23vC Huwi: 54%
Memo : Tx(CH 1)
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(5 BAHE RN e
AR Tecanslogy (Shanehen So. L,

MNo. 6, Re Feng Road, Black 52,

Shenzhen Science & Tndustry Park

Mantou, Shenghen, Suangdong, Chins
Tel:+86-755-26639495 Fax:+86-755-266325877

Dataf: 51 File#: C:NEMI TEST DATAEVElectro Fource, EMI

Ianevd[dBuV!m] Date: 2004-08-11 Time: 20:02:13
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Moo : Tx([CH 2)
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15 HEAIR CR ) S PR, 2 7
AUDIX Tecwslogy (Snenzhen) Co. Lid,

No. 6, Ke Feng Road, Elock 58,

Shenzhen Science & Industry Park

Nentow, Shenzhen, Guangdong, China
Tel:+06~755-26639496 Fax:+86-755-25632577

Datad: 52 File#: C:\EMI TEST DATM\E\Electro Source.ENT

120 Level [dBuV/m] . Date: 2004-08-11 Time: 20:07:13
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Tesr Engineer : Richzhy
Test Comment @ Temp:zZ3i"C Humi: 54%
Mermo i Tx(CH Z)
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